
05-10426 
June  2003 

Page 1 

 
Mounting Instructions 

With Parts Listing And Drawing 
 
 

Sunshade Kit  
for JD 1400-1500 With ROPS  

Part No. 

A-11287 
                                                Manufactured by: 

            
                                         BOX 70  •  LITCHFIELD, MINNESOTA  55355-0070 
                                     Ph: (320) 693-3221    Fax: (320) 693-7252 
                                          1-800-222-5463 
    www.800cabline.com 



05-10426 
June  2003 

Page 2 

 
 

JD 1400-1500 Sunshade Kit A-11287 
MOUNTING INSTRUCTIONS 

 
 
Preparation of Tractor 
 
1. Park tractor on level surface.  Engage parking brake.  Shut off engine. 
 
Assembly of Frame 
 
2. Pre-assemble the structural frame; Reference drawing 8-14704, sheets 1 and 

2. 
3. Start by assembling the horizontal support tubes 6-43060 into the rear mount 

plate 7-15806, securing components with 5/16” fasteners. 
4. Secure front mount bracket 7-15805 to the front of the horizontal support 

tubes 6-43060 and secure with 5/16” fasteners. 
5. Assemble front upright supports 6-43062 to the front mount bracket 7-15805. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
6. Assemble front lower mount brackets 6-43063 and 6-43064 to front upright 

supports 6-43062.  See figure 3. 
7. Apply (2) protective adhesive pads 3-18011 to the bottom of each front lower 

mount brackets 6-43063 and 6-43064.  See figure 3. 
 
 
 
 

 
Figure 1  

Figure 2 

HORIZONTAL 
TUBE 6-43060 

REAR  
MOUNT  
7-15806

FRONT MOUNT 
BRACKET 7-15805

HORIZONTAL 
SUPPORT  

6-43060

UPRIGHT 
SUPPORT  

6-43062 



05-10426 
June  2003 

Page 3 

 
 

JD 1400-1500 Sunshade Kit A-11287 
MOUNTING INSTRUCTIONS 

 
 
 
Drill front mount holes in deck 
 
8. The kit is shipped with a marking 

template 6-43090 for drilling 
holes in the front deck of tractor. 

9. Locate template from kit.   
10. Center template using the center 

notch and the column’s center 
11. Position bottom two edges of 

template at the deck seem. 
12. Set template and transfer mark 

the holes. 
13. Drill all 4 holes to 7/16” diameter.  

See figure 4.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Figure 3 

 

 
Figure 4 

UPRIGHT 
SUPPORT  

6-43062

FRONT 
MOUNT  

6-43063 RH 
(6-43064 LH)

5/16” 
FASTENERS 

NOTE 8 

NOTE 12 NOTE 12 

NOTE 11 
NOTE 11 

NOTE 10 
(Column) 

NOTE 10 
(Notch) 

PROTECTIVE 
PAD 

3-18011



05-10426 
June  2003 

Page 4 

 
JD 1400-1500 Sunshade Kit A-11287 

MOUNTING INSTRUCTIONS 
 
14. Secure front mounts with 5/16” fasteners and flat washers.  See Figure 5. 
15. Set frame structure onto machine and secure with (2) 3/8” square U-bolts 3-

18000 and center frame against the roll bar.  See Figure 6. 
16. Secure front lower mounts to tractor deck using 3/8” fasteners and flat 

washers.  See Figure 5. 
17. Tighten all fasteners. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
Secure Roof 
 
18. Roof 3-17999 may be supplied with a protective plastic covering.  Remove if 

present. 
19. Secure roof using 5/16” fasteners.  Sandwich the roof with (8) soft rubber 

mount washers 3-16217 and (4) hard cap mount washers 3-15768.  See 
Figures 7 and 8.  Verify correct fastener and washer stack up by referencing 
drawing 8-14704, Sheet 2, Section View E-E. 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
Figure 6 

 
Figure 7 

 
Figure 5 

 
Figure 8 

NOTE 16 
3/8” FASTENERS 

NOTE 14 
5/16” FASTENERS 

NOTE 15 

ROLL BAR

ROOF UNDER SIDE ROOF TOP SIDE 

HARD CAP 
WASHER 
3-15768 

SOFT 
WASHER 
3-16217 

SOFT 
WASHER 
3-16217 



05-10426 
June  2003 

Page 5 

JD 1400-1500 Sunshade Kit A-11287 
MOUNTING INSTRUCTIONS 

 
Refer to additional mounting instructions if Options are to be mounted with the 
sunshade. 
 
4-14710  3-Work Light Kit Option includes (2) front halogen lights and (1) rear 

halogen light (Mounting Instructions 05-10427), switches and hardware.  
 
4-14711  Flashing Warning Light Kit Option includes (1) warning light with 

amber lens and mounting bracket (Mounting Instructions 05-10428), switch 
and hardware. 

 
4-14712  Switch and Relay-Breaker Fuse Kit Option, required with either light 

kit 4-14710 or flashing warning light kit 4-14711.  Includes wire relay-breaker 
harness, fuse block wire harness, protective wire ducting and hardware  
(Mounting Instructions 05-10429).  Electrical wiring information is in this kit! 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



05-10426 
June  2003 

Page 6 

Sunshade for JD1400-1500 Model A-11287 
MOUNTING INSTRUCTIONS – Replacement Parts List 

 
 
ITEM QTY PART NUMBER DESCRIPTION

1 1 3-17999 SUNSHADE ROOF GREEN STANDARD JD GREEN
2 1 7-15806 REAR MOUNT BRACKET 
3 2 6-43060 UPPER HORIZONTAL SUPPORT TUBE
4 2 3-18000 U-BOLT FOR 2" SQUARE TUBE
5 8 3-10073 NYLOCK NUT 3/8-16UNC
6 4 3-13947 HEX HEAD SCREW 5/16-18UNC x 1.50" LG
7 8 3-16217 SOFT RUBBER MOUNT WASHER -LOWER
8 4 3-15768 HARD CAP WASHER
9 20 3-10072 NYLOCK NUT 5/16-18UNC 

10 1 7-15805 FRONT MOUNT PANEL
11 2 6-43062 FRONT UPRIGHT SUPPORT TUBE
12 1 6-43063 FRONT LOWER MOUNT BRACKET RH
13 1 6-43064 FRONT LOWER MOUNT BRACKET LH
14 16 3-10012 HEX HEAD SCREW 5/16-18UNC x 2.00" LG
15 4 3-10394 HEX HEAD SCREW 3/8-16UNC x 1.25" LG
16 12 3-10086 FLAT WASHER, 3/8"
17  -  -  -
18 40 3-10085 FLAT WASHER, 5/16"
19 2 3-18011 PROTECTIVE FOAM PAD
20 1 1-43090 MOUNTING TEMPLATE
21 1 05-10426 MOUNTING INSTRUCTION MANUAL JD 1400-1500 SUNSHADE

 


